

Last Updated: April 2022



Disclaimer: These guidelines are not intended to replace clinical judgment. An Infectious Diseases consultation is always available for complex patients and should be strongly considered for severe infections and immunocompromised patients.

Table of Contents		
Medications and Dosing	Page 1	
Treatment Algorithms	Page 2	
Additional Considerations	Page 3	

Medications used in H. pylori Regimens			
Medication	H. pylori Treatment Dosing	Abbreviation	
Amoxicillin	1,000 mg PO twice daily	A	
Bismuth subsalicylate	30 mL (262mg/15mL) PO four times daily	daily B aily	
(PEPTO BISMOL)	2 chewable tablets PO four times daily		
Clarithromycin	500 mg PO twice daily	C	
Doxycycline	100 mg PO twice daily	D	
improved tolerability)		_	
Levofloxacin	500 mg PO daily	L	
Metronidazole	500 mg PO three times daily	М	
Rifabutin	300 mg once daily	R	
Proton Pump Inhibitor	See below	Р	

Proton Pump Inhibitors			
Medication	Dose/Frequency	Inpatient Formulary product	
Pantoprazole	40 mg twice daily	Y	
Omeprazole	20 mg twice daily	N	
Esomeprazole	40 mg once daily	N	
Lansoprazole	30 mg twice daily	N	

Combination Medications		
Prevpac	Prevpac Amoxicillin, Clarithromycin, Lansoprazole	
Pylera	Bismuth subcitrate, Metronidazole, Tetracycline	
Talicia	Omeprazole, Amoxicillin, Rifabutin	

Antibiotic resistance: Clarithromycin triple therapy is the recommended treatment in regions where *H. pylori* clarithromycin resistance is known to be <15% and in patients with no previous macrolide exposure.¹ A recent clinical trial reported clarithromycin resistance by region in 2018. The Eastern region of the US demonstrated the highest resistance of 23.2%.

H. Pylori Treatment Guidelines

Last Updated: April 2022



Treatment Failure Pathway



H. Pylori Treatment Guidelines

Last Updated: April 2022

Additional Considerations

Test for cure after therapy

Utilization of a urea breath test, fecal antigen test, or biopsy-based testing is recommended at least 4 weeks after antibiotic therapy has been completed. PPI therapy should be held for at least 1-4 weeks prior to testing.

Susceptibility testing

The treatment for H. pylori is most commonly empiric and not formulated with susceptibilities to tailor medication management. Susceptibilities should be considered once patients have failed treatment with two different regimens, however, there are multiple limitations with obtaining accurate and useful cultures.⁹ If patients experience multiple failures consider consultation to GI in order for endoscopic specimen obtainment for culture and susceptibility testing.

Can clarithromycin be switched to azithromycin?

Azithromycin has many appealing traits, including a longer half-life and readily accumulating in human gastric mucosal tissue following administration. A meta-analysis demonstrated eradication rates of azithromycin and non-azithromycin containing regimens were 72 % and 70 % respectively. Azithromycin was also associated with a lower incidence of *H. pylori* therapy-related side effects (nausea, diarrhea, taste disturbances) compared to clarithromycin.² Unfortunately, rates of H. pylori resistance to clarithromycin continue to increase, and the resistance to clarithromycin can be extrapolated to all macrolides, including azithromycin.

What to do when patient isn't taking PO and we need an IV regimen?

Gomez and colleagues demonstrated an 82% (42/51) eradication rate of H. pylori using an intravenous 3-day course of pantoprazole 40 mg every 12 hours, metronidazole 500 mg every 8 hours, and amoxicillin/clavulanic acid 1,000/200 mg every 8 hours. Of note, eradication was achieved in 88% (35/40) with duodenal ulcers, and 63% (7/11) with gastric ulcers.⁸

Amini and Tajik compared a 5-day intravenous regimen to a 14-day orally administered regimen in patients with peptic ulcers with and without active gastric bleeding, respectively. Components of the 5-day intravenous regimen included ranitidine 50 mg every 4 hours, metronidazole 500 mg every 6 hours, ampicillin 25 mg/kg every 6 hours, and orally administered bismuth 120 mg every 6 hours. Components of the 14-day orally administered regimen included ranitidine 150 mg every 6 hours, metronidazole 250 mg every 6 hours, amoxicillin 500 mg every 6 hours, and bismuth sub-citrate 120 mg every 6 hours. Treatment success was seen in 62% (16/26) and 55% (16/29) patients in the intravenous and oral groups respectively.⁵

When patients cannot tolerate oral medications, it is reasonable to treat with intravenous formulations and transition to oral once appropriate. These studies and others have shown that eradication of *H. pylori* using intravenous formulations when patients cannot tolerate oral options is feasible, but not always reliable.

Possible IV interchanges:

PO Amoxicillin -> IV Ampicillin PO Metronidazole -> IV Metronidazole PO Clarithromycin -> IV Azithromycin PO Doxycycline -> IV Doxycycline PO PPI -> IV Pantoprazole

H. Pylori Treatment Guidelines

Last Updated: April 2022

References:

- Chey WD, Leontiadis GI, Howden CW, Moss SF. ACG Clinical Guideline: Treatment of Helicobacter pylori Infection. Am J Gastroenterol. 2017 Feb;112(2):212-239. Epub 2017 Jan 10. Erratum in: Am J Gastroenterol. 2018 Jul;113(7):1102. PMID: 28071659.
- 2. Dong J, Yu XF, Zou J. Azithromycin-containing versus standard triple therapy for Helicobacter pylori eradication: a meta-analysis. *World J Gastroenterol*. 2009;15(48):6102-6110.
- Wang ZH, Gao QY, Fang JY. Meta-analysis of the efficacy and safety of Lactobacillus-containing and Bifidobacterium-containing probiotic compound preparation in Helicobacter pylori eradication therapy. J Clin Gastroenterol. 2013 Jan;47(1):25-32. PMID: 23090045.
- Hulten KG, Lamberth LB, Kalfus IN, Graham DY. National and Regional US Antibiotic Resistance to Helicobacter pylori: Lessons From a Clinical Trial. Gastroenterology. 2021 Jul;161(1):342-344.e1. Epub 2021 Mar 31. PMID: 33798524; PMCID: PMC8267964.
- 5. Amini M, Tajik A. Oral and intravenous eradication of Helicobacter pylori. Pak J Biol Sci. 2009 May 15;12(10):809-12. PMID: 19806813.
- Adamek RJ, Wegener M, Labenz J, Freitag M, Opferkuch W, Rühl GH. Medium-term results of oral and intravenous omeprazole/amoxicillin Helicobacter pylori eradication therapy. Am J Gastroenterol. 1994 Jan;89(1):39-42. PMID: 8273795
- Wang Z, Wu S. Doxycycline-based quadruple regimen versus routine quadruple regimen for rescue eradication of Helicobacter pylori: an open-label control study in Chinese patients. Singapore Med J. 2012 Apr;53(4):273-6. PMID: 22511052.
- Ruiz Gómez FA, Sánchez Serrano FJ, Martínez Egea A, García Del Castillo G, Sánchez Cuenca J, Coronas Planas M. Intravenous 3-day Helicobacter pylori eradication therapy is highly effective in patients with bleeding peptic ulcer. Gastroenterol Hepatol. 2002 Jun-Jul;25(6):383-6.
- Shah SC, Iyer PG, Moss SF. AGA Clinical Practice Update on the Management of Refractory Helicobacter pylori Infection: Expert Review. Gastroenterology. 2021 Apr;160(5):1831-1841. Epub 2021 Jan 29. PMID: 33524402; PMCID: PMC8281326.